



DIVERSIFIED
TESTING LABORATORIES, INC.
WORLDWIDE SERVICE

“We Test Per Your Request”

336 WEST FRONT STREET
P.O. BOX 4004
BURLINGTON, NORTH CAROLINA 27215
PHONE (336) 227-7710 • FAX (336) 227-1175
www.diversifiedtestinglabs.com

January 4, 2021

Mr. Ömer Ünal
MAE GİYİM SAN TİC LTD. ŞTİ
KAYABAŞI MAH. KAYAŞEHİR BULVARI
PARK MAVERA 2 SİTESİ B2 BLOK D: 30 34494
BAŞAKŞEHİR İSTANBUL, TURKEY

Reference: Laboratory Test Report
Lab Identification No. 43853
Invoice No. 75093

Dear Mr. Ünal:

One (1) gown sample, identified as **SG 1389 D-Lab BioClean Isolation Gown – AAMI LEVEL 3 (NON STERILE) Ref No: 20203004; Lot No: 2020000003**, was received and tested in accordance with the Flammable Fabrics Act, Part 1610-Standard for the Flammability of Clothing Textiles (CS-191-53). The test results are as follows:

Test Results

Specimen Number

<u>1</u>	<u>2</u>	<u>3</u>	<u>4</u>	<u>5</u>	<u>Average Flame</u>	<u>Code</u>	<u>Class</u>
DNI	DNI	DNI	DNI	DNI	0.0	DNI	1

DNI – Did Not Ignite

The sample submitted when tested in its original state, **meets** the minimum requirements of Classification 1 – Normal Flammability. To meet this requirement, the average time of flame spread must be more than 3.5 seconds.

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Brian S. Dement

BSD/mr

